(. LOMBARDMNLwW

A KOHLER. CEngine: 6D 260/AB K 36849.. Drawing: D

CONTROLS/LUBRICATING SYSTEM
POS. |CODE DESCRIPTION Qty
7 8430.023 lockpin 3 X 16 1
8 6141.046 oil pump pin 1
9 &« » see Pos. D 58 0
10 5200.998 INJECT.PUMP LEVER 1
11 2800.049 cotter pin 1
12 1400.084 dipstick 1
20 9790.039 screw M 6 X 12 4
21 B3240.008 nut M 6 1
22 1760.029 bolt M 6 X 1 X 30 1
24 B240.058 nut 1
25 8576.025 EXTRA FUEL DEVICE 1
26 9810.002 screw 2
27 &————— » governor spring 0
36 3240.008 nut M 6 1
37 8902.025 support 1
38 2691.021 remote control cover (industrial.engine) 1
39 7626.054 washer diam. 5,3 1
40 5202.014 lever 1
42 3240.008 nut M 6 1
43 «————= » spring 0
46 B3240.008 nut M 6 1
47 7565.004 washer diam. 6 1
48 5680.043 spring 1
49 «————- » see Pos. D 72 0
50 8420.002 locating pin 1
51 9730.010 screw M 6 X 16 2
53 9730.009 screw M 6 X 12 1
54 7565.004 washer diam. 6 1
55 2200.013 key 1
56 9730.016 screw M 6 X 35 4
57 7565.004 washer diam. 6 4
58 6605.064 OIL PUMP 1
59 1760.007 bolt M 6 X 1 X 25 1
60 7555.004 washer diam. 6 1
67 9180.191 adjuster M 6 1
68 3240.009 nut 1
71 «————— » see Pos. D 72 0
72 8785.075 LEVER SUPPORT 1
73  5655.038 govern.spring std 1
74 K————- » see Pos. D 72 0
94 1200.087 O ring 3150 1
95 «————-— » see Pos. D 72 0
98 9530.083 pipe 1
99 0032.031 filler oil cap 1
102 9680.013 pressure oil valve 1
103 5755.049 spring 1
104 4670.088 copper gasket 18X24X1 1
105 9070.012 pressure valve plug 1
129 1200.015 O ring 137 for filler oil cap 1
133 3630.036 clamp 2
134 7301.042 union 1
135 4670.026 copper gasket diam.22 1
136 4601.003 gasket 1
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Group: 6LLD
Engine: 6LLD 260/AB K 36849.. Drawing: D

CONTROLS/LUBRICATING SYSTEM

POS. |CODE DESCRIPTION Qty
140 1213.143 seal ring 19 X 10 X 45 1
141 1202.013 O ring 108 1
142 5625.007 spring 1
143 6495.029 drive rod 1
144 4670.014 copper gasket diam.12 1
145 9485.029 0oil filter 2
145 9485.081 oil filter 2
146 5953.048 nipple 2
147 8965.003 plug M 10 1
148 4670.061 copper gasket diam.14 2
150 9530.074 pipe 1
152 8965.039 plug 1
153 4670.060 copper gasket diam.12 1
154 7625.010 washer diam. 8 10
155 9732.064 screw M 8 X 30 10
156 4601.037 gasket 1
158 9732.047 screw M 12 X 20 1
159 6645.229 oil pan 1
160 1745.005 0oil pipe 1
161 4776.016 gasket 1
166 1200.016 O ring 137 1
167 «————- » flange - see Pos. Dlé67a 0
167a 4896.189 oil flange 1
168 9732.092 screw M 8 X 18 2
169 4670.061 copper gasket diam.14 2
170 5953.048 nipple 2
171 2175.040 oil filter cartridge 1
172 9220.028 oil filt.support 1
174 4670.058 copper gasket diam. 8,2X12X1,5 1
176 8965.021 plug M 8 1
178 7330.066 head filter oil conn. 1
189 8965.005 0il drain plug M 14 2
190 4670.016 copper gasket diam.14 2
191 6647.081 0oil pan 1
192 7625.010 washer diam. 8 14
193 9730.100 screw M 8 X 25 14
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Engine: 6LD 260/AB K 36849.. Drawing: D
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